StraPack JK-5
PARTS LIST

This parts list is inclusive. It contains all parts found in the StraPack model JK=5.

ORDERING INFORMATION

When ordering from this booklet, please specify
(1) MACHINE NUMBER, (2) PART NUMBER, (3) DESCRIPTION and (4) QUANTITY for each item.
For ltems marked?, also indicate STRAP WIDTH, ARCH SIZE OR VOLTAGE.

For the purposes of this listing, only those parts which are normally assembled are broken down into their
component pieces, Individual parts, in turn, have been grouped by function into categories.
They are found under the headings “ASSEMBLY" , “"GROUP” or “UNIT”".

By careful selection of part number, component parts can be obtained in various stages of assembly.
Pre—assembled sets, groups or entire units can be ordered as easily as individual parts, because a part number
has been assigned to them as well. If you wish to order a complete group, for example, its part number will be
found in the heading of the appropriate page.

EXPLANATION OF PART NUMBERS
All part numbers are the digit numbers.

Part numbers having this configuration 123—-45—67890, are exclusively StraPack parts, used only in StraPack
strapping machines. The first three digits (123) indicate the model numbers of the machine for which the part
was originally created. Two middle digits (45),

show the unit numbers to which the part belongs. Of the last five digits, the first two represent the group
numbers(6),and assembly numbers (7),The last three digits (890) are the special number assigned to that
specific part. Part numbers which look like this 1234-567890, are assigned to commonly available parts not
manufactured by StraPack. The first four digits (1234) show the part’s classification, the last six digits (567890)
reprasent the type and size of part.
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CODING FOR NUTS, BOLTS, ETC.

The chart below explains the abbreviatuins used in this parts list for common nuts, bolts, ste..
The entries will also show dimension in millimeter (diameters x length) where applicable, For
Example, a description such as “HBS, M5 X 12" refers to a Hex Socket Bolt, 5mm in diamster,
12mm in length,

Appearance Abbreviation Designation
B B £ W (
PMS Panhead Machine Screw ‘
@IID FRINRS ;
i Trusshead Machine Screw
(3mny KSR
@)"“ EijS Flathead Machine Screw
. /s
Hexhead Bolt
Qm HB .
AARIE
@3.“' HES Hex Socket Bolt
. RAENRERILE
Hex Socket Setscrew
0 ) HSS e
L RERA DR
Hexagon Nut
® " -
RETFTVE
S Plain Washer {
= ETyiip— '
Spring Washer :
@ SW 2 .
ATYLT I yrd—
W Toothed Lock Washer ;
= ERTY oy~ |
Pushing Nut
&S PN s
Ty ok

Evers GmbH - Graf-Zeppelin-Str. 10 - 46149 Oberhausen - Telefon +49208 99475-0 - Telefax +49208 99475-31 - evers@eversgmbh.de - eversgmbh.de



1. Sealing Unit 1/4
1. =Y Fazwk 1/4
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956
916-@,
. CONTENTS . HR P 962 s}
Sealing Unit 1/4 —YuFazuk 1/4 1 932 Q(%)
Sealing Unit 2/4 Sy azuk 2/4 2 833
Sealing Unit 3/4 —udazwk 3/4 3 -
Sealing Unit 4/4 =zl 4/4 4 (o)
Arch Unit Right Lower, Left Lower (650W) |7—F21=vk HTF-ETF (650W) | 5 \\ (R)
Arch Unit Left (400H~600H) F—F1=yk & (400H~600H) | 5 i N
Arch Unit Upper (650W) F—Fazyk L (650W) 6 960 gg/, &% 440
Arch Unit Right (400H~600H) F—F1=wh # (400H~600H) | © PR O,
= e 057 T\ R C\ -
Arch Flap Corner F—F Aoy 7 925 & T ﬁ\_‘ . Q (@ P
et 9 ®.9g0 905
Right Bandway Assembly BISVURITAT 4 7 Gpgm 902 91 7’g 962
Back Pool Box Unit Ry T—=)LHy IR 1=k 8
R&al it T 2 Ref.No. Parts No. Description Q'ty
il R BHES | HRES B8 &H e
. g 1 JK5-01-11101  |Gear Box Assembly FEERT Y4 1
Body-Linit L 2 2 |JK5-01-11110 _|Timing Plate YT 1
Electric/C it 12 sk, g 3 690-06-10120  [Photo Micro Sensor EE-SX872 71}1{[}7_&‘4‘}— EE-§X872 1
seg/entel Und 1 BE-fEI=v 172 B 4 1690-01-10500 _ Magnetic Brake Set (BR1) RE7L—$b7k(BR1) 1
Electric/Control Unit 2/2 T HEaz vk 2/2 10 3 890-01-10400__ Magnetic Clatch Set (L) ffﬁ’::?fﬁf”’ 1
ik _ 7 690-01-20140, |Band Width Block U947 4R2°AYY 1
Hamess Group N—HRRTN—F i 8 |690-01-70510 |Belt Tension Bracket A LEFUYIVBKT 1
: T Tl 9 |690-01-10330  |Clutch Collar Virkk it 1
Rearing Busiic ~TUvTTvial 1 10 |690-D1-11180 _|Key, 4xdx12 5 4x4x12 1
Bolt, Nut 33 11 690-01-10340  |Seal(Home Position) Jﬁ_)ﬁ‘?—'}b - 1
olt, Nu = - 12 |690-01-10320 |Gear Box Pulley E 5 P VP Ko i
13 |0810-151527 V Belt M-27 VAa'VE M-27 1
14 |0810-151526 |V Belt M~26 (for 50Hz) VAL M-26 (50Hz ) 1
0810-151525 |V Belt M~25 (for 60Hz) VA LE M-25 (60Hz ) )
) —
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1. Sealing Unit 2/4
1. =y da=yh 2/4

912§ 39

(D92

e
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1. Sealing Unit 2/4

1, =Y a—u} 774
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Ref.No. Parts No. Description Q'ty
AHES #BRES A & EF WA
.16 1690-01-10210 _ [Heater Cam _ I L Sy S 11

17 |690-01-10220 |Left Press Cam  LIRTLAhA 1.
18 |690-01-10230 |Center Press Cam R Y e AV TN 1
19 |690-01-10240 |Band Guide Cam NUND AR hA 1
20 |690-01-10250 |Right Press Cam FAFILARL 1
21 [690-01-10260 |FR Cam FRAA 1
22 |690-01-10270 |Cam Collar 7.7 hhhi— 1.7 [ 1
23 |690-01-10280 |Cam Collar 155 _|hkh3- 155 L1

24 |690-01-10290 |Cam Collar 5.5 hbhh3— 55 3
25 |690-01-10310 _ |Cam Collar 19.8 hhh7— 19.8 1
__26 _ |690-01-20190 |Slide Table Arm Spring AP T=T AT —LAD Y 1

27  |6890-01-30130 |Press Tension Spring 709951377y 3

_ 28 |B90-01-11170  |Key, 6x6x9 . ¥ 6x6x9 1

29  |690-01-11160 |Key, 6x6x79 o - Bx6x79 R I
30 |615-01-10211 |End Plate IVt 1
31 |690-01-50120 [Right Frams HEH 1
32 |690-01-50130 |Frame Stay, Rear Lower  |EHAT-(&TF) 1
33 |690-01-20170 |Slide Table Frame Shaft AT WIL-LixTh 1
34  |690-01-30120 |Guide Box RS WS 1
35 |690-01-33110 |leftBlock L7+7 Ry 1
36 |690-01—-32110 [Center Block tus-7'0vy 1
37 1690-01-32120 |Cutter Lower hva-TFH 1
38 |690-01-31110 |Right Block -7 as 1
39 690-01-31120 |Cutter Upper hos—-EF ik
40  |660-01-31120 |Right Block Spring HIRIATYLY .3
41 |690-01-31130 |Cam Follower Holder hh2#a7—FA — 3
42 |690-01-32130 |Spring Hook YN Ve R I
43 |690-01-20110 ISlide Table AFLETF-7N 1
44  [690-01-21120 |Slide Table Arm AFAEF-TNT—4 f
45  1690-01-22120 |Band guide Arm WUE AT -4 1
46 |JK5-01-20114 |Band Guide NuFh ‘r 1
47 |690-01-20320 [Striker LIt e B
_ .48 |0750-110063  Micro Switch D2RV-E ¥490A{yF D2RV-E 1
49 690-01-42120 Heater Arm D | v st et O 1
50 |900-01-20211 |Slide Table Screw, M5x15 O-Ayb %4y M5x15 | 2
51 |690-01-42130 |Heater Bracket e o i v 1
.52 |690-01-41170  |Heater Bolt le=s—&mb ]2
53 690-01-41123 |Heater Base AR 1
54  1690-01-41132 |Insulating Plate A B A 2
55 1690-01-41113 |Heater Plate E-4-chnhs 1
_56 _ |690-01-41141 |Insulating Plate B #a1k B 1
57 |690-01-41161 |Heater FixingPlate E-4-z 1
58 |690-01-20180 |Band Guide Arm Spring NUMNDANT=-LATV | 1
59  |690-01-40120 !Heater Tension Spring t—4-8I5RAT YY" L1
60 |690-01-41151 |Wire Harness (Heater) ~ |b—3-U-}§ _77_}71 i
61 |JK5-01-20123 |Band Guide Upper Plate (9~ 15.5mm) N b D 4 Fyn' =7 L—HO~155mm) | 1
JK5-01-20130 |Band Guide Upper Plate NPT AN Pon'=7L—+ o
(5~6mm,1/4" Ex8~12mm) (6~6mm,1/4" Ex8~12mm)_ _%L_
62 (690-01-20160 |Slide Table Support Ab3-2w¥x __ |1
750 |690-01-41002 |Heater Set E—4—tvk L




1. Sealing Unit 3/4
1. =& azyk 3/4
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1=k 3/4
RefNo. Parts No. Description |Q'ty
AHES HBRES B & Y
65 [JK5-01-70112  |Reverse Roller B HEA-7— 1
67 _ |690-01-70230_ |Touch Roller Arm Shaft 49¥0-7-T-Liv7t 1
| 68 |JK5-01-70241  |Touch Roller BF0-3—_ 1
69  |690-01-72120  |Touch Roller Arm [4y30-5-7~ 1
__ 70 [JK5-01-70420  [Touch Roller Shaft 3y FO=5—% - 1
71 1690-01-70160  |Feed Roller IEdz0-7- 1
_ 72 _|JK5-01-70350 |[FRBand Guide  |FRAYWTAF 1
__ 73 |690-01-70320  |Band Guide Roller nNuERANR-5— 1
__ 74 [690-01-70310  |Band Guide Roller Shaft NUFA AP O-5-47b 1
_ 75 [690-06-10130  |Proximity Switch, LS—3 HIEA(9F(LS-3) 1
_ 76 |JKS-01-70263 |FR Shooter Cover FRY2-5—hn'— 1_
77 |690-01-70120  |FR Unit Base - FRaZyfn'=Z 1
78  |690-01-73120 FR Shooter FRY1—-%— 1
79 [JK5-01-70410  |Guide Block Link Plate  |[h'{F7'Oyfv70-F EREN
80 |JK5-01-70311  |Right Bandway Drive Plate Ao BB -} 1
~ 81 [JK5-01-70320  |Drive Plate Spacer ot 3 o 1
82 |690-01-40110 _ |Heater Cover E-8—fn— 1
83 [690-01-70250 |Spring Adjust Bolt — [RTVAT AN R 1
.84 |690-01-70260__ |Spring Adjust Bracket  [ATUH TV YA TR 1
85  |690-01-70240  |Feed Spring T—FAIWY 1
86 |690-01-71130 __ Bearing Shaft ATULY Y4Th i
87  |690-01-70120  |FR Control Arm FRAVEA-AT-A 1
__88 [690-01-72310 _ |Control Rod Top Nut IvhE-RayE Fy 7 b i
| B9 |JK5-01-70360  |Reverse Spring HBRAT oY 1
90  |690-01-72250  |Spring Adjust Nut AT T kA 2
91 [690-01-72280  |Reverse Spring Bolt [ HERZT Y R E 1
92 |690-01-72240  |Spring Holder - A7y — 1
93 |690-01-72260  |Spring Collar AT ho— 1
94 |690-01-72270  |Tension Spring TAVAT Y 1
95 1690-01-72230  [Feed Nut EdLfk 1
96 [690-01-72210  [FRControlRod _ ~ [|FRavbo-pEsb T
97  [690-01-72220  |Control Rod Holider IbR-AEYE HAE - 1
88 1690-01-70220  |Control Rod Collar AvbA-MEyEhT— 1
99 [JK5-01-70431 _ |Band Guide Block NORHAY T Ry 1
101 [690-01-73130 __|Lower Shooter n7ya—4— 1
103 0B90-480082 HEY-I(ERER) 1
0890-480126 Safty Marking (for EX) D)
104__|0770-140060 Sim Washer #12.3x@ 15.7x0.1t  [vh99oy— $12.3X #15.7x01t | 1 |
110 [JK5-01-70290  [Right Bandway Rail B oF{L-I 1
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1. Sealing Unit 4/4
1. =)o Faz=yk 4/4
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Ref.No. Parts No. Description Q'ty
RHERE HaES i Mo
150  |690-01-70140  [Reverse Gear IERE ¥ 1=
151 |690-01-70150  |Key 6x6x20 F¥—6x6x20 3
152 |JK5-01-70122 |Reverse Gear (high speed) F=g 2t o R
153 |[690-01-70190  |FR Clutch Collar FROZ9FNT— 2
154 |690-01-11180  |Key 4x4x12 ¥ 4x4x12 3
155 |JK5-01-70342  [Magnet Clutch (CL3) EREY79F 73.790.00 (CL3) L1
_157_|690-01-70170 _ [Feed Gear ~  |EfgkY |1
158 |690-01-70180 |FR Pulley FR7 —Y— 1
159 [JK5-01-70181  |Feed Gear (high speed) EREIRYY 1
161 |JK5-01-70331 _ |Magnet Clutch (CL2) TEHETT97 73.781.50 (CL2) 1.
__ 162 |690-01-70210  |FR Clutch End Collar FRIZ7FIVEhT— 2
— 163 |0660-541216 One Way Clutch , HF1216 Dv914979% HF1216 1
164 |690-01-70410  |One Way Clutch Holder P I Fig — 1
165  |JK5-01-70230 __ [Holding Shaft D14 [EY &7} 1
166 |JK5-T1-70224  |Fixing Plate §57F 1Y IEBHT L L
170 |JK5-01-80143  |Plate, Arm Open/Close T-LEARA7L—F 1
171 |JK5-01-80123 _ [Holder, Open/Close Plate FABA7 L -k g"— 1
172 |JK5-01-B0152  |Stopper Plate Absn=7L—F 1
_173__|JK5-01-80191 __|Right Bandway Spring  [EnUb {27009~ |1
174 |JK5-01-80210 _|Right Bandway Bracket ANUEII4TF9b 11
175 |JK5-01-80113  |Right Bandway Arm BN IIAT-h 1
176 |JK5-01-80173  |Right Bandway Arm Base ANUEIT(T-AN -2 i
177 |JK5-01-80181 _ |Right Bandway Shaft W PZo]) 1.
178 [900-01-81170  |Joint Bolt PEL Pl 1
179 [900-01-B1152  |Right Bandway Joint aBnub oyt 1

|
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2

Arch Unit
FT—Fa1z=whk

2-1 Arch Unit Right Lower, Left Lower (650W)

T—Fa1=vk BTAET (650W)

2-2 Arch Unit Left (400H~ 600H)

F—F1=whk k& (400H~600H)

Evers

; Sy SR,
|1 \ ~
T~
958 —210
963 4/ L
My ’
0\ NG
W\ ™~
KON
N
"
944 )
O
g (996
944
953 ~.1/
Ref.No.| Parts No. Description Q'ty Remarks I RefNo.| Parts No. Description Q'ty Remarks
R HEES I B & B HaEs - ) ik k]
200 |JK5-02-10163|Band Guide Left n‘yb‘gh‘ﬂ-’ (&) 1 210 |JK5-20-12120 |Arch Frame, Left 400H  |F—F7L—L (%) 400H 1 |400H
201 |JK5-02-10172|Flap , Entrance 7797 (A0) 1 JK5-20-13120 |Arch Frame, Left 500H  |F—F7L—A (%) 500H (1) |500H )
202 |JK5-02-10220|Bandway , Entrance NoUFI4 (AD) 1 |9~15.5mm JK5-20-14120 |Arch Frame, Left 600H  |7—F7L—A (&) 600H (1) |600H
JK5-02-10230|Bandway , Entrance WuFYI{ (A Q) (1) |5~6mm.1/4".Ex9~12mm|| 211 [JK5-20-12140 |Arch Cover Left 400H  |[7—Fhn'— (&) 400H 1 [400H D
203 |900-02-30221 |Flap Stand 2797 A3uF 2 JK5-20~13140 |Arch Cover Left 500H F—Fhn'— (&) 500H (1) [500H
204 |900-02-30310 |Arch Flap Spring, ¢ 0.8 T-32397° 2705 $08 1 |9~15.5mm JK5-20-14140 [Arch Cover Left 600H F—Fhi'— (%) 600H (1) |600H
906-02-30310 |Arch Flap Spring, ¢ 0.8 T-F7797A7Wh ¢0.8 (1) |S~6mm,1/4" Ex9~12mm || 212 |900-20-12170 |Side Flap, Left 400H 7397 (. E[H) 400H 1 |400H
205 |JK5-02-10182|Flap Support 7797 4% -} 1 900-20-13170 |Side Flap, Left 500H 7797 (&, FEH) 500H (1) |500H
206 |JK5-02-10210|Flap Spring 2797 RNy 1 N 900-20-14170 Side Flap, Left 800H_ __  |7777 (%, EME)600H  |(1)|eooH |
| 207 |JK5-02-10110|Band Guide Right NUFHAE () 1 213 |900-20-12150 |Bandway, Side 400H N4 (FEE) 400H 1 |400H,9~15.5mm
208 |900-02-30210 |Arch Flap Spring, §0.65  |F—F75v7 A2'YuY", ¢ 0.65 1 [9~155mm 900-20-13150 |Bandway, Side 500H Wub 4 (FETH) 500H (1) |500H.9~15.5mm
906-02-30210 |Arch Flap Spring, ¢0.65  [F—F7359y7A7v4 . 4065 | (1) |5~6mm,1/4" Ex9~12mm 900-20-14150 |Bandway, Side 600H Nub'914 (FE1H) 600H (1) |600H.9~155mm
906-20-12110 |Bandway, Side 400H Wyb'9z{ (EIE) 400H (1) |400H,5~6,1/4" Ex9~12mm
751 |900-02-30300 |Arch Flap Spring Set, ¢ 0.8 |[F—F757v7 A7 u¥ vk ¢08 | 1 |9~155mm 906-20-13110 |Bandway, Side 500H °  [n'vF%z{ (FEiH) 500H (1) |500H,5~86,1/4" Ex9~12mm
906-02-30300 |Arch Flap Spring Set, ¢ 0.8 [F=F7327 A2 9k 0.8 | (1) |5~ 6mm,1/4” Ex9~12mm 906-20-14110 |Bandway, Side 600H N'ub14 (FEH) 600H (1) |600H,5~6,1/4" Ex9~12mm
752 |900-02-30200 |Arch Flap Spring Set, ¢ 0.657 %237 A7 >4 #yh. ¢ 0.65 1 [9~155mm 203 _|900-02-30221 |Flap Stand 7797 A3ub 2|
906-02-30200 |Arch Flap Spring Set, $ 0.657 #7397 A7"Y) k. ¢ 0.65] (1) |5~6mm,1/4" Ex9~12mm || 204 [900-02-30310 Arch Flap Spring, $0.8 |7—F75%7 A7 U») .4 0.8 2 |9~155mm
906-02-30310 |Arch Flap Spring, $0.8 |[F—F7547'27")»%, ¢ 0.8 (2) |5~6,1/4"Ex9~12mm
~751_|900-02-30300 |Arch Flap Spring Set. ¢ 0.8]7—37577 A7 J» t7h.$0.8] 2 |9~155mm
906-02-30300 |Arch Flap Spring Set, ¢ 0.8/7—F7597 27 U>% #yh. ¢ 0.8] (2) [5~6,1/4" Ex9~12mm
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2-3  Arch Unit Upper (650W) 2-4  Arch Unit Right (400H~600H) ... Sichert Produktwerte

F—Faz=vbk L (650W) T—Fa=vk & (400H~600H)

—230

1231 944 20 S
953 \g~1] 751 X =
944—6° O ‘

953 @g 3

<N

\/ a3 et

Ref.No. Parts No. Description Q'ty Remarks RefNo. Parts No. Description Q'ty Remarks
RHES HRES ) B EE RES HagS & E W i %
..220  |JK5-61-10120 Atch,Er,amQ,LJJppeL,A,_.‘,,M,.7 FIL-A(L) 1_]650W | 230 [JK5-20-12110 [Arch Frame, Right _ [7—#JLb=L(&) [ 114000
221 |JK5-61-10110 |Arch Cover , Upper T-Fhn—(E) 1 [650W JK5-20-13110 |Arch Frame, Right T-F7b-h (H) (1) [500H
222 1900-02-30110 |Upper Flap 7797 (E) 1 JK5-20-14110 |Arch Frame, Right T—F7b—h (£) (1) |s00H
223  1900-02-20120 |Bandway. Upper Nub4(E) 1 [9~15.5mm 231 |JK5-20-12130 |Arch Cover, Right T-Fhn'- () 1_]400H
906-02-20120 |Bandway, Upper nuboz{(E) (1) |5~6,1/4" Ex9~12mm JK5-20-13130 |Arch Cover, Right T-Fhn'—(H) (1) |500H
224 [900-02-10110 |Connecting Plate EEE 2 I JK5-20-14130 |Arch Cover, Right T-Fhn'— () (1) |600H
227 |900-02-10140 |Label (StraPack) S~ {StraPack) 1 232 |900-20-12160 |Side Flap, Right 400H 757 (5. () 400H 1 _[400H
228 (0890480131 FEI-IT-7ER) 2 |EAREE 900-20-13160 |Side Flap. Right 500H 7727 (&, FE(H) 500H (1) [500H
0890-480132 |Safty Marking (Arch) (2) [EX Spec. 900-20-14160 |Side Flap, Right 600H 7797 (6. EH) 600H (1) |600H
203 [900-02-30221 |Flap Stand 7597 A5 3 233 |900-20-12150 |Bandway, Side 400H NF (E ) 400H 1 _|400H.9~ 15.5mm
204 [900-02-30310 |Arch Flap Spring, $08 |[7T-F7397 A7 vY ¢ 0.8 3 |9~15.5mm 900-20-13150 |Bandway, Side 500H IR (FEH) 500H (1) [500H,9~15.5mm
- 906-02-30310 |Arch Flap Spring, 0.8 [T-37797 A7 45 ¢$08 (3) |5~6.1/4" Ex9~12mm 900-20~14150 |Bandway, Side 600H nUF91{ (FEif) 600H (1) [600H,9~15.5mm
_ 906-20-12110 |Bandway, Side 400H _['F9z{ (ZEIH) 400H [ (1) [400H,5~6,1/4" Ex9~12mm
_ 751 |900-02-30300 |Arch Flap Spring Set, ¢ 0.8|7-F77v7'27 > #9F ¢ 0.8 3 [9~155mm 906-20-13110 |Bandway, Side 500H NYRTIz4 (FEE) 500H | (1) |500H.5~6,1/4" Ex8~12mm
906-02-30300 |Arch Flap Spring Set, ¢ 0.8]7—F77v7' 275yt ¢ 0.8 (3) [5~6,1/4" ExI~12mm 906-20-14110 |Bandway, Side 600H NUFTYI{ (FEE) 600H (1) [600H,5~6.1/4" Ex9~12mm
203 |900-02-30221 |Flap Stand 7797 AF 2
204 [900-02-30310 |Arch Flap Spring, ¢ 0.8 T-F7797 A7, 6 0.8 2 19~1556mm
906-02-30310 |Arch Flap Spring, 0.8 [7—F7597 A7 U5 . 908 | (2) |5~6,1/4" Ex8~12mm
_____ _ 751 |900-02-30300 |Arch Flap Spring Set, @ 0.8|]7—F7797 A7 7 9h. ¢ 0.8 9~155mm
906-02-30300 |Arch Flap Spring Set,  0.8]7=F7797 A7 =59}, $ 0.8 (2) 5~6,1/4" Ex3~12mm

A
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2-5 Arch Flap Corner
F=FFI9IA—F~

2-6 Right Bandway Assembly
BNV ATyig

[ 246 ] A . ' 752
1203 15~ P :
944 _/,)q igg L | ho3249
|

S 241 ,
241 » 1204 752 [%ds ol b
753_7_ 4» (751)‘1 (2045 /L ; |
' (5.8mm,1/4" (“’“‘“V i l
& S 240 _J [
944 S >
953 \‘ﬁ'\“\ \_\. ; b <
944 X1 983 S 932 i i
e 249 1249 944 s PR,
953 953 2dd. Lz lc
944— s> 250 989 m ;
RefNo. | Parts No. Description Q’ Remarks |§\[ G
RIHES HRES BaE K #it L e
240  [900-02-30120 [Corner Flap I-1-727v7 19 \Ej“
241 |900-02-30140 |Corner Flap (END) —f~7w7 (HOR) 3 “ai [ LF
242 |900-02-20110 [Bandway Corner,Left Lower |nUF91{1—F- (£ TF) 1_[9~155mm _ 0 I
906-02-20110 |Bandway Corner,Left Lower |\ vb91{1=F= (£ F) (1) [5~6.1/4" Ex0~12mm el @‘\
243 |900-02-20130 |Bandway Gorner,Upper AYF91{a-+- (k) 2 [8~155mm & \\ ‘
906-02-20130 |Bandway Corner,Upper Noub9z{3—+- (k) (2) [5~6,1/4" Ex9~12mm “*;,‘k'/‘;
_244  1900-02-20141 |Bandway Corner,Right Lower [NV z{31—F— (FTF) 1 19~155mm
906-02-20141 |Bandway Corner,Right Lower |\ v} z{a—+— (6 'F) (1) |5~86,1/4"Ex8~12mm
246 [900-02-30210 [Arch Flap Spring, ¢ 0.65 F-F73v7 A72UL0, ¢ 0.65 18 [9~155mm RefNo. Parts No. Description Q'ty Remarks
906-02-30210 |Arch Flap Spring, ¢ 0.65 T-$2597 A7, $0.65 | (18) Ex9~12mm REES HLES B & £ Ba b
906-02-30210 |Arch Flap Spring, ¢ 0.65 T-F7797 A7 Yo7 9065 |(16)|5~6,1/4" 260 |JK5-02-10120 [Right Bandway, Upper _|[fan b 71{ E 1
248 1900-02-30423 |Flap Joint Bolt 7577 IR Ik 1 261 |JK5-02-10192 |Band Adjuster NUVTY YA 1
249 10491-120500 [Snap Pin, 5 Aty @5 1 |9~155mm 262 |JK5-02-10140 |Right Bandway, Lower | AnUF71f (T) L
0491-120500 |Snap Pin, 5 ATy, $5 (2) |5~6mm,1/4".ER9mm|| 263 |JK5-02-10151 |Right Bandway Base BNUEIN -2 1
250  1900-02-30170 [Corner Flap (END) 2-+-7397 (HOR) 1
203 [900-02-30221 |Flap Stand 7397 A5 19 ) 1 o
204 1900-02-30310 |Arch Flap Spring, ¢ 0.8 7-$7797X77)45 608 2 19~15.5mm
906-02-30310 |Arch Flap Spring, ¢ 0.8 T-$7397 17 4, 0.8 (2) [Ex9~12mm
. _.__|808-02-30310 [Arch Flap Spring, $0.8  |[7-#75v7 A7 27,608 (4) |5~6.1/4" ~ I R
751 900~02-30300 |Arch Flap Spring Set, 0.8 |F—F77y7 2729 "9k $0.8 | 2 |9~155mm e
906-02-30300 |Arch Flap Spring Set. 0.8 [F7—72597 A7 Ju¥ 9}, ¢ 0.8 | (2) [Ex9~12mm B e e e
906-02-30300 |Arch Flap Spring Set, 0.8 [F—F73%7 A7 Y% tvk.¢048 | (4) |5~6.1/4" B 1 S
752 500-02-30200 |Arch Fiap Spring Set, @ 0.65 |[F—F77v7 A7 N7 &%k, $0.65 18 [9~1565mm
906-02-30200 |Arch Flap Spring Set, ¢ 0.65 |[F—F7597 A7 U~ #tvk. ¢ 0.65/(18)[Exf~ 12mm
906-02-30200 |Arch Flap Spring Set, ¢ 0.65 [F—F7577 A7 7 £}, ¢ 0.65|(16)[5~6,1/4" L.
_ 753  |900-02-30403 |Right Bandway Stand Set | fan' vk Dz{A3uF vk 1 |[9~155mm
906-02-30403 [Right Bandway Stand Set [N YFU1{Z80F ok (1) [5~86.1/4" Ex8~12mm
7
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3. Back Pool Box Unit

3. 1\wHT— LRy H 21y

4.
4.

Reel Unit
y—)La=wvp

Evers

... Sichert Produktwerte

t \ 961 1
4
- ! % S 407 /
i R T e
| N jg% 416
o I o 5
™~ . 41‘\5 j"ﬁ.::“b& 924
994 . jiga” 998
n.f\ e I \, 958
P ;
947~ | -, 526 g80
585 301 827 954
58 Q° - 966
9? 962
Q) o5
303 d )
o LL,;
901° i T,
912 *\
961 & . '
~U RefNo, | Parts No. Desription Oty
RHES #HAES B & 8 M BE
7 401  [631-04-10170 |Reel Nut Handle U—fl"f‘ﬂ-l\'JFJlf‘ 1
—_ 402 |0890-480162 FA R (FybYE R ED) 1
304 0890-480161 _ |Label(Direction) for EX [§)]
L~ 403 [125-04-10122 |Reel Out Circular [ ] e o 11
404 [125-04-10112 |Reel In Circular B =AY %25~ e ) 1
Ref No. Parts No. Description 405 |631-04-10280 |Reel Center Guide (E.G.CE Spec.) [J-Atvi-h{F 92 (E.g.CEffﬁ) 3
RHES HaEs i < ___ |631-25-17470" |Reol Center Guide (A Spec)  _ [I-Wtx3-1{F 6230 92" (AFEHN| 3
~ 301 [JK5-03-12110 |Back Pool Box N7 =lw 9IA 1 406 |0890-480027  |Arrow LabeKLeft Direction) BIREA AW (=R E) 1
302 |JK5-03-12120 [Back Pool Box Gover WYIT=ME 9 AhN - 1 407 |JK5-04-11120 |Reel Bracket =173k 1
303 |JK5-03-11130 |Back Pool Band Guids NI =ANOVE A 1 408 |690-04-11110 |Reel Shaft v I
304 10890-170003 |Roller Catch 0-5-%4vF C-51-1 1 409 [631-04-10340 |Reel Shaft Cap : F J-Ri¥Itdey7 . F — 1
410 [631-04-10330 |Reel Shaft Cap : R U-AyeTbtyy7 iR 1
| 411 |690-04-11150 |Brake Arm Collar 2V—%T-hh7- 1
412 |690-04-11160 |Reel Brake Coil Y=h7 L=%a{l 1
413  |690-04-11140 |Reel Bearing Case Y=WATYSTG-R 1
o - 414  |690-04-11210 |Reel Brake Arm L s o e 1
415 |690-04-11220 |Reel Brake Arm Joint U [ Ve e P S A 1
416 |690-04-11240 |Collar A h5—A 1
8
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5. Body Unit
5. RFqs1=whk

6. Electric/Control Unit 1/2
6. Bik-Hlfa=wk 1/2

Evers

... Sichert Produktwerte

Parts No. Description Q'ty
s16. [ AHES| HRES M & _ ¥
18 601 |0780-130010 - _ T—5—-(100Vx4Px200W) 1
- 0780-130019  'Motor (100V-120Vx4Px200W) (A) )
RefNo. Parts No. Description [Qty 0780-130020  'Motor (220V—-240Vx4Px200W) (E,CE) (1)
RHES| #HeRES B R AW | g 602 [JK5-06-10110 Motor Pulley (for 50Hz) [£-5-7=1- (50HzFA) 1]
501 |JK5-05-12110  |Body(Front) # 7 4702k 1_ 690-06-10110 [Motor Pulley (for 60Hz) $-5-7"-1)- (60HzFd) (1
502  |JK5-05-12120 |Body(Rear) 54T i 603 [690-06-10291 E-5-150A (EREHD 1
503 |UK5-05-12160_ [Body Bottom(Left) _ [&FgMLIE T |690-83-10110_ |Heater Transformer IPH 11OV(AY | = |
504 |JK5-05-12161 |Body Bottom(Right) & T 44 FATLE 1 690-81-10110 Heater Transformer 1PH 230V (E) (0
505 |JK5-05-12130  |Body Side{Left) KT LI 1 690-86-10110 |Heater Transformer 1PH 230V (G-CE) ) [§)]
506 |JK5-05-12140  |Body Side(Right) £ T 474 1 604 |JK5-06-10260 HE oAt HEAER) _1
507 |JK5-05-12180 |Protector(Left) 7 A794-L7t 1 JK5-83-10110 [Control Transformer Set 1PH 110V (A) (1)
508 |JK5-05-12170  |Protector{Right) 7°07h8-34k 1 JK5-81-10110 _|Gontrol Transformer Set 1PH 230V (E) 08
509  |JK5-05-11211  [Table Support(Left) F=7 WHF =bTE 1 JK5-B6-10110 |Control Transformer Set 1PH 230V (CE) 1)
510 |JK5-05-12250 |Table Support(Right) T=TMHE 54} 1 JK5-82-10110 Control Transformer Set 1PH 230V (G) )y
511 |JK5-05-12220 |Body Support T4k 2 605 [900-06-10160 [Smoke Fan A®-9770 1
512 |JK5-05-12230 _ |Body Support{(Center) AL S Py 1 606 |0890-480084 B&v-7 BERBRON 2
513 |JK5-03-12130  |Back Pool Box Support W97 R R E - 1 0890-480064 | Safety Marking (for EX) _ @)
514 |JK5-05-12190 |Upper Table(Front) W77 h70vk 1 607 _|0890-480116 EFNVEELAERADE 1
515 _ |UK5-05-11261___|Upper Table(Rear) @MW 1 ... _|08B90-480127 _ [Safety Marking (for EX) N R N )]
516  |690-05-10240 Caster(FREE), ¢ 75mm X 25mm for EX (4) 608 |601-05-10180 F=2Au=~)L 2
0890-130308 $vAS—-EiA G-60P55 EHA 2 (608) [601-05-10180 |Ground Seal (for EX) 1@
"~ (516) _|0890-130309 $vA3—E¥ GS-60P55 EMRMA 2 609 |0740-160009 _ |Nylon Clip NK=5N +4027)y7" NK-5N i
517 [JK5-05-12270  [Label (JK-5) JK-503"— )k 1 610 |0740-170006 H{0y7'y¥1 NB-024 _2_
518 |JK5-05-12260 |Body Side Cover (for 650W) & T 141D~ (650WFE) 1 0740-170006 _ |NYLON Bush NB-024 (for EX) (1)
519 |0B90—340004 Clip 2488 H1y7" 2488 (=77) 4 611 |JK5-80-10110 [Wire Harness for Foot SW (for EX) (1)
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6. Electric/Gontrol Unit 2/2
6. BE-Hlf1a—vb 2/2

7. Harness Group
7. N—RATN—T

Evers

.. Sichert Produktwerte

701 Prvired 702
o | £ e
'/—'Jr?;;—k— 7/03
(M) L 1
hamr (60)F por
[ i E—»
3 — L TR, W]
: 648538 ;
9326327 (604) Cotind Trsferee J
\ B N ] A—
: o3 | L
705 Mgt St
631-— E ' LERL]
&3 i
‘ ngvil(?:d k—rcm “:m Aimj;::'/
i ﬁtﬁ}"“"“\*‘ﬁ@
cos” B i 710
——— (2]
Magnatic CiutchGL3
! —XRE -—R_Eﬁo‘hf
e e E
706 707 Linit SwitchLS1
- F—— i i f,’i‘”,l
o) Lis1)
RefNo. Parts No. Description Qty ey
BHES HMeES B8 £ B L1s2]
630 |JK5-06-11212 [IC Box (JAE) IC & %44 1 Lt Swflchl53
JK5-86-10210 |IC Box (G- CE) 6)) TE5
631 [JK5-06-11221 |IC Box Cover (JAE) ICH 99 2hn - 1 709 Stut SetchPS1
JK5-86-10220 |IC Box Cover (G-CE) (1) . Enafsr
632 [JK5-06-11250 [IC Board (J.AE) IcER 1 E e e i pal]
JK5-86-10230_|IC Board (G- CE) g
- 633 J55—96—|21 20 Jic Box Panel IC:k'??ZJ_'}'*[l(___ e 1 T (61 1), Wire Hameus for Foot SW
634 |JK5-06-11240 |IC Box Panel Side ICK 9 AN 2IHFAF 1 _{b
635 |0710-130036  |Power Switch, LLK35CT WRAY—Y—-A47F LLK35C1 1 !
636  |0740-230004  |Locking Card Spacer KGLS~10RF mE9h =R AN —%— KGLS-10RF 4 Ref.No. Parts No. Description Q'ty
637 [0710-180012  |Volume Dial, K-8075 Y33 K-8075 2 | |RHES| HEES B & & S|
638 |0740-170005 _|Nylon Bush, NB-012 407 ¥¥a NB-012 1 701 |JK5-06-10210 |Wire Hamess (Motor,Braker) (JAE) |t—3— 7 L—N—%8 1
639 |0740-120264  |Jumper Pin XJ8A-0211 R ok XJ8A-0211 X JK5-B6-10120 |Wire Harness (Motor,Braker) (CE) (1)
L ¥ Reference to Technical Manual XKTIZhIZa7VEBER JK5-82-10120 |Wire Harness (Motor,Braker) (G) ] (1)
640 |JK5-06-12110 |Operation panel e 1 702 |690-06-30150 TERT-T 1 T
_ 641 |0710-110244  [Stop Switch L2 {vF 1 690-81-10120 |Power Supply Cord (A.E,CE) (1
642 [0710-110243 HEEIAyF ' 1 690-82-10110 |Power Supply Cord (G) a
0710-110242 _ |Start Switch (A.E,G,CE) {1y 703 |690-06-30160 |Wire Harness (Earth for Mator) T--T-A8 [ 1
643 [0730-110139 _ [Circuit Protector CP-101P-5A (G-CE) . Q) 705 |JK5-06-10231 [Wire Harness (BrakeGlutch)  |7l—%-97y¥&_ |1
644 |10730-130025  |Fuse Holder F-220-01B1 (G+CE) (3) | | 706 |JK5-06-10241 |Wire Harness (Limit Switch) Yiub2{y7R 1
— 645 |0730-170003 _ |Fuss 0.3A ¢ 6.4x30 250V, F2 (G*CE) m 707 |JK5-06-10290 |Wire Harness (Limit Switch 1) Lsigd 1
646 |0730-170005  |Fuse 0.5A ¢ 6.4x30 250V, F3 (G-CE) (D) _
__ 647 |0730-170010 |Fuse 1A @ 6.4x30 250V, F4 (G*CE) . 709 |JK5-06-10251 |Wire Harness (Start Switch) HEIA{v78 1
648 |0730-170150  |Fuse 15A ¢6.4x30 250V, F1(WJ.AE) Ea—A" 15A ¢ 6.4x30 250V, F1 1 710 |JK5-06-10270 |Wire Harness (Smoke Fan) AE-477v48 1
0730-170100_ |Fuse 10A ¢6.4x30 250V, F1(G*CE) m
10
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Evers

8. Bearing,Bush,etc. 9. Bolt,Nut i
8. RPYLY T wsn IE o KM .. Sichert Produktwerte
Ref.No. Parts No. Description Q'ty RefNo. Parts No. Description Q'ty| RefNo. | Parts No. Description Q'ty
RHEE HEES B R A K Bit| |RHEE HREFS & BEAHES HAES BB AW it
801_ 10411-304018  |Spring Pin, @ 4x18 A7UUEY daxis 3 901 |0036-103006 |PMS-SP M3x6 4 | 950 0291-105099 |HBB Mb5x10 4 |
803 10411-305012_ |Spring Pin, ¢ 5x12 A7 ;g___@s_gj_zu,h, .| 3] |_902 [0016-603008 |HBS-SP M3x8 2 | 951 [0311-030805 |PW M3 4
804  |0411-305015_|Spring Pin, ¢ 5x15 A7 1 903 [0111-104006 |HBS M4x6 27| 952 |0311-041008 |PW M4 2
805 |0411-305020 |Spring Pin, ¢ 5x20 A7USTEY ¢ 5x20 1 904 [0111-104008 |HES M4x8 1 953  [0311-051208 |PW M5 54
810 [0511-111010 |Stop Ring, E-10 M??:'JJ‘D‘E 10 3 905 [0111-104010 |HBS M4x10 12| 954 0311-061310 |PW M6 13
815 |0511-130607 |Stop Ring, S-6 AbyTYY S-6 1 906 |0111-104012 [HBS M4x12 4 | 956 :0311-062016 [PW MG(¢b 6.5x P 20xt1.6) 8
__B16 [0511-132512 |Stop Ring, 5-25 AbuT)Uh" 5-25 1 907 |0111-104025 |HBS M4x20 3 957 0311-051616 |PW M5( ¢ 5.5x ¢ 16xt1.6) 1
817 |0511-132012  |Stop Ring, S-20 AR 7YY 520 i 910 [0111-105010 |HBS M5x10 49 | 958 [0311-081816 |PW M8 8
820 |0520-111210 |Metal Bush, DUB1210 7v¥2 DUB1210 3 912 |0111-105015 |HBS M5x15 11 | 959 0321-030607 |SW M3 6
821 |0520-130606 |Metal Bush, DUF0606-12 7" v¥a DUF0608-12 2 913 [0111-105020 |HBS M5x20 2 | 960 |0321-040810 |SW M4 16
822 |0520-131006 |Mstal Bush, DUF1006-18 7v¥1 DUF1006-18 2 914 [0111-105025 |HBS M5x25 3 | 961 0321051010 |SW M5 50
823  [0520-131210 |Metal Bush, DUF1210-20 7"v¥1 DUF1210-20 5 915 |0111-105040 [HBS M5x40 2 | 962 |0321-061215 |SW M8 43
824 0520-131212 |Metal Bush, DUF1212-20 7% DUF1212-20 3 916 |0111-106010 [HBS M6x10 3 | 963 :0321-081520 |SW M8 10
825 |0520-140605 |Bush, 80F—0605 7 ¥¥2 80F-0605 2 917 _ [0111-106015 |HBS M6x15 4 | 964 |0322-040710 |SW MA4(SUS) 2
826 [0520-140806 |Bush, BOF-0806 7"v¥1 80F-0806 2 918 |0111-106020 |HBS M6x20 5 | 965 |0332-040804 |Tw M4(SUS) 4
827 |0890-320010 |Bush, ¢ 6x22 F7 V1 ¢ 6x22 1 919 [0111-106025 |HBS M6x25 7 | 966 [0491-106001 |HN-F M6 10
830 [0611-020635 |Bearing, 635zz K ~WATYSY 6352z 6 920 [0111-106030 |HBS M6x30 1 967 |0491-108001 |HN-F M8 4
831 [0611-020636 |Bearing, 636zz R —AATYYY 63622 2 922 [0111-108015 |HBS M8x15 8 | 968 [0121-104015 |HSS M4x15 3
832  [0611-026000 |Bearing, 6000zz #=RATUSY 6000zz 1 923 [0112-006015 |HBS M6x15(SUS) 1 969 0121-108010 [HSS M8x10 1
833 [0611-026001 |Bearing, 6001zz K =AATILY 60012z 4 924 [0111-106040 [HBS M6x40 1 | (970) [0151-104012 |TMS M4x12 (for CE) m
834 |0611-026004 |Bearing, 6004zz * =LA FIY) 600422 2 925 |0131-105010 |HB M5x10 1 971 0131-106025 |HB M6x25 2
835 |0611-026005 |Bearing, 6005zz F—AATYY 60052z 2 926 [0131-106010 [HB M6x10 1 972 '0037-103015 |PMS—S M3x15 2
836 |0611-026201 |Bearing. 6201zz F—AATUUE 620122 4 927 [0131-106015 |HB M6x15 1 973 10291-103202 |PMS-SP M3x8(small PW) i
838 |0611-020608 |Bearing, 608zz =LA TYY 6082z 2 928 [0131-106030 |HB M6x30 2 | 974 0121-104022 |HSS M4dx22 1
839 |0611-060001 |Bearing, 60/22zz & =ANTYSY 60/2222 1 929  |0132-004008 |HB M4xB(SUS) 2 | 975 0111-105035 |HBS M5x35 [
830 [0141-104008 |FMS M4x8 2 | 976 [0112-006025 |HBS M6x25(SUS) 1
931 |0142-006012 [FMS M6x12(SUS) 4 | 977 |0111-105016 |HBS M5xi6 3
932 0151-104006 [TMS M4x6 13| 978 |0111-106012 [HBS M6x12 20
933 [0151-105008 [TMS M5x8 6 | 979 10131-104015 |HB M4x15 1
934 [0152-005008 |TMS M5x8(SUS) 2 | 980 [0291-306215 |HSS M6x6(double point) 1
936 |0162-004006 |PMS M4x6(SUS) 4 | 981 10121-105006 |HSS M5x6 2
940 |0161-105055 |PMS M5x55 i 982 0161-103012 |PMS M3x12 4
941 [0161-105020 |PMS M5x20 1 985 0291105101 |HN-C M5 1
942 [0161-105012 [PMS M5x12 8 | 986 |0131-105030 |HB M5x30 2
943 |0181-104001 |HN M4 4 | 987 |0151-103006 |TMS M3x6 2
944 |0181-105001 [HN M5 71 | 988 |0201-203009 |CN M3 2
945 |0181-106001 |HN M6 12| 989 10291-104101 |HN-C M4 24
946 |0181-106003 |[HN(T) M6 1 990 0251-105010 |HFS M5x10 4
947 [0181-108001 |[HN M8 5 | 991 10151-104008 |TMS M4x8 2
948 |0182-004001 |HN M4(SUS) 2 | 992 |0291-606205 |HBB M6x12 12
949  [0211-205010 |Wing Bolt M5x10 1 993 [0391-000005 |PW M6 12
994 [0111-106035 |HBS M6x35 3
995 |0141-105012 |[FMS M5x12 1
(996) [0311-062016 |PW M6( 6.5x ¢ 20xt1.6) (for EX)| (2)
997 0152-004006 |TMS M4x6(SUS) 2
0152-004006 | TMS M4x6(SUS) for EX 3)
998 [0291-108022 |Shoulder Screw 1
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